



Test Report

No. SH8037803/TX

Date: Apr 10, 2008

Page 1 of 2

EYE FOR YOU LTD
RM. 503, NO. 38, PINGWU ROAD, CHANGNING DISTRICT, SHANGHAI

The Following sample(s) was/were submitted and identified by the client as

Sample Description : One sample of bag in (A) red and one sample of buckle in (B) black for green bag

Test Performed : Selected test(s) as requested by applicant

* * * * *

Sample Receiving Date : APR. 08, 2008

Testing Period : APR. 09, 2008 – APR. 10, 2008

Test Result(s) : For further details, please refer to the following page(s).

Signed for and on behalf of
SGS-CSTC Ltd.

Joyce Li (Account Executive)

This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf or attached. Said Conditions are also available upon request or are accessible at www.sgs.com. Attention is drawn to the limitations of liability, indemnification and jurisdictional policies defined therein. The results shown in this Test Report refer only to the sample(s) tested unless otherwise stated and such sample(s) are retained for 30 days only. This Test Report shall not be reproduced except in full, without written approval of the Company.

SGS-CSTC Standards Technical Services Co., Ltd. | 1/F, the 3rd Building, No.889, Yixian Road, Xuhui District Shanghai, China 200233 | t+86 21 54545800 | f+86 21 64988763
Shanghai Branch, Testing Center-Textile Laboratory | 中國, 上海, 徐匯區宜山路 889 號 3 号楼 1 樓 郵政編碼: 200233 | t+86 21 54545800 | f+86 21 64988763 | www.sgscstc.com

Member of the SGS Group (Société Générale de Surveillance)



Test Report

No. SH8037803/TX

Date: Apr 10, 2008

Page 2 of 2

Test Result

Attachment Strength of Buckle (EN 71 Part 1: 2001; Use Instron CRE)

Attachment Strength

Sample (A)

Specimen	Buckle
(Kg)	32.29 (B.B)
(N)	316 (B.B)

Sample (B)

Specimen	Buckle
(Kg)	41.23 (B.B)
(N)	404 (B.B)

Remark: B.B= Buckle Break

Conclusion: The submitted samples (A) (B) comply with the requested test requirements.

End of Report

This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf or attached. Said Conditions are also available upon request or are accessible at www.sgs.com. Attention is drawn to the limitations of liability, indemnification and jurisdictional policies defined therein. The results shown in this Test Report refer only to the sample(s) tested unless otherwise stated and such sample(s) are retained for 30 days only. This Test Report shall not be reproduced except in full, without written approval of the Company.

SGS-CSTC Standards Technical Services Co., Ltd. | 1/F, the 3rd Building, No.889, Yixian Road, Xuhui District Shanghai, China 200233 | t+86 21 54644880*801 | f+86 21 64988763
Shanghai Branch, Testing Center-Textile Laboratory | 中國, 上海, 徐匯區宜宜路 889 號 3 号楼 1 樓郵編: 200233 | t+86 21 5 4644880*801 | f+86 21 64988763 | www.sgscstc.com

Member of the SGS Group (Société Générale de Surveillance)